City of Florence

Wastewater
Facilities Plan

October 1997

Prepared by

i
]
lBROWN L))
.CALDWELL



Wastewater

Facilities
Plan

| City of Florence

October 1997
BROWN AnNbD
CALDWELL




BROWN anNbD
CALDWELL

September 30, 1997

Mr. Ken Lanfear

Director of Public Works

City of Florence

250 Highway 101

Florence, Oregon 97439 13-4141

Dear Mr. Lanfear:

We are pleased to present this final copy of the City of Florence Wastewater Facilities Plan. In August
1996, we began developing your plan to meet the city’s wastewater collection and treatment needs through
the year 2020. The city has long recognized its responsibility to protect the environment and provide
efficient municipal services. New regulatory requirements and the end of the extended drought period
[...]
public works maintenance facility. There is no maintenance or covered parking area for
vehicles. The storage room occupies about 150 square feet. The room is currently used
to capacity and would not be able to accommodate the additional storage requirements of
an expanded treatment plant.

The laboratory occupies about 180 square feet. The shelf and counter space are
inadequate and there is no fume hood. The room also serves as an office; however, there
is little work or storage space.

There is no break room or meeting room,; all meetings are conducted at the public works
maintenance facility. A small restroom includes a lavatory, water closet, and shower.
There are not separate men’s and women’s washrooms. Two lockers are provided in a
hallway outside the restroom,; there is no separate locker room.

The building is of reinforced masonry construction with a heavy timber roof system. The
masonry appears sound, but leaks have developed in several places. After heavy rains
puddles develop on the floor. The roof also has several leaks. A significant void has
developed under the chlorination room as a result of a plumbing leak. However, because
the building is pile-supported, the voids should not have a negative effect on the building.

City of Florence Wastewater Facilities Plan September 30, 1997



34 Existing Wastewater System

UNIT PROCESS PERFORMANCE AND CONDITION

Loading and operating performance information was obtained from plant operating
reports and discussions with plant personnel. Performance parameters for the major
processes are summarized in Table 3-2.

Table 3-2. Treatment Process Loading and Performance

Unit Process Value
Aeration basin
Estimated average organic load, BOD, pounds per day per 1,000 cubic feet 21
Mean cell residence time, days 14
Mixed liquor suspended solids concentration, mg/L 4,300
Secondary clarification
Hydraulic loading, gallons per day per square foot
Average 250
Peak wet weather” 1,230
Disinfection
Average chlorine usage, pounds per day 15
Average chiorine residual, mg/L 0.6
Contact time at peak wet weather flow, minutes" 15
Sludge thickening
Solids loading, pounds per hour per meter 500
Thickened sludge concentration, percent 5
Anaerobic digestion
Volatile solids loading, pounds per day per cubic foot® 0.09
Average detention time, days® 29.5

Notes * Based on current estimated peak wet weather flow of 3.6 mgd. However, limit to flow
through the existing plant is about 1.5 mgd.

Assumes solids are 80 percent volatile,

¢ Based on a feed sludge solids concentration of 5 percent,

Headworks

The headworks consists of three static wedgewire fine mesh screens mounted on top of
vortex-type grit removal tanks. The screens, with 0.06-inch openings, remove large
quantities of solids and organic material from the wastewater. They probably remove at
least 10 percent of the biochemical oxygen demand (BOD) from the incoming wastewater.
Although removal of the organic material reduces the load on downstream processes, it
causes greater problems at the headworks. The screenings slide by gravity directly into
drop boxes below. Eleven drop boxes are required to accommodate the screenings. The
screens require steam cleaning each day. Handling the boxes and cleaning the screens
require nearly an hour of labor each day. A large amount of organic material remains on
the screens continuously during operation. Because the screens are exposed and highly

b

City of Florence Wastewater Facilities Plan September 30, 1997



Existing Wastewater System 3-5

visible, the screenings represent the most significant source of odor at the plant as well as
being visually objectionable. The screened wastewater drops directly into the grit removal
tanks below the screens.

The grit removal tanks are steel tanks (“Teacups™) supported above grade on legs. Two
of the three tanks show significant evidence of corrosion. The newest tank, of stainless
steel, is in good condition.

The grit system operates on a vortex principle. The wastewater rotates at sufficient
velocity within the tank to force the grit toward the center. The system incurs a head loss
of more than a foot, requiring the screens to be elevated. Underflow from the bottom
center of the tank carries the grit slurry to an adjacent settling basin for further separation.
The degritted wastewater flows out the side of the tank into a header. The wastewater
flows by gravity through a Parshall flume to the aeration basin. The flume currently serves
no measurement or hydraulic control function.

The grit-laden underflow from the bottom of the tanks flows by gravity to a rectangular
basin at grade. The grit settles and accumulates in the basin. It is removed by hand on an
annual basis. The overflow from the basin flows directly into the aeration basin.

The grit tanks are very effective at removing grit down to 100-micron size, exceeding
95 percent capture. However, much of the finer grit is probably resuspended in the
settling basin because it has a rather high overflow rate with no weir to eliminate short
circuiting. The amount of grit removed is only about ten cubic yards per year. This is
about half the typical amount for a plant this size. Much larger quantities would be
expected, given the sandy nature of the soil in the Florence area.

Aeration

The aeration basin is a shallow asphalt-lined pond with sloped sides. An underdrain
system enables operators to lower the surrounding water table before the basin is emptied
to prevent rupturing the aeration basin. The water surface elevation in the basin varies,
causing the depth to vary from about 5.0 to 6.25 feet. Because the basin is not divided
into any separate cells or sections, it offers no flexibility to operate in special modes such
as contact stabilization or step feed. Also, the basin cannot be removed from service
unless the entire secondary process is shut down, resulting in bypassing screened raw
wastewater to the river.

The aeration basin operates strictly as a completely mixed basin. Aeration and mixing are
provided by floating mechanical aerators. Several areas within the basin receive little
mixing energy. The poorly mixed areas have heavy scum accumulations. Grit has
accumulated on the bottom in these areas as well. The grit is reportedly visible when the
liquid level in the basin is low. The plant staff estimates the quantity of grit to be about
100 cubic yards. This represents a 3 percent decrease in aeration basin capacity.

The mixed liquor is pumped from the aeration basin to the secondary clarifiers at a
constant rate. Because mixed liquor is pumped at a constant rate, the liquid level in the
basin is controlled by varying the return sludge flow rate. The rate is manually adjusted on

City of Florence Wastewater Facilities Plan September 30, 1997



3-6 Existing Wastewater System

a daily basis to maintain the aeration basin level within the normal range. As the plant
flow increases, the return sludge flow rate is reduced, providing a net increase in flow
from the aeration basins. Conversely, as the plant flow rate decreases, the return sludge
flow is increased to reduce the net flow from the basin. As long as plant flow remains
low, the system works, resulting in a plant effluent with less than 10 milligrams per liter
(mg/L) of BOD and suspended solids. The problem arises when plant flow reaches a point
where the return sludge flow rate is too low to return the solids back to the aeration basin.
At this point, the sludge blanket in the clarifier rises quickly and the solids are discharged
in the effluent, resulting in a process upset. Alternatively, if the return sludge flow rate is
maintained higher, the mixed liquor pumps cannot handle the entire mixed liquor flow
(plant flow plus recycle flow). Consequently, the level in the aeration basin rises until it
overflows to the outfall, resulting in a process upset.

The aeration basin also serves as an equalization basin. During short peaks in flow rate,
the mixed liquor pumping rate remains constant. Hence, the peak is absorbed and the
level in the basin rises. Flattening the flow peaks helps to counteract the problem caused
by the limited sludge return rate described above. However, the usefulness of flow
equalization is limited to flow peaks of short duration, typically a couple hours. The
volume available for flow equalization is about 160,000 gallons.

The physical condition of the basin cannot be assessed because it cannot be drained
without taking the entire process out of service. However, along the perimeter of the
basin above the liquid surface, cracks in the asphalt liner are prevalent. Weeds are
spreading in the cracks.

Secondary Sedimentation

There are two secondary clarifiers. Flow is distributed to them by throttling valves in the
influent piping. Because the mixed liquor flow rate is usually constant, the valves can be
set to optimize the flow distribution without requiring frequent adjustment.

The design loading rate for the clarifiers is 800 gallons per day per square foot. This is
typical of the loading rate expected for shallow clarifiers of this type with outboard weirs
without baffles. This loading rate would be exceeded during the current peak wet weather
flow if flow equalization were not utilized. Hence, more clarifier capacity will be required
as flows increase in the future. The sludge blanket often rises during high flows, but this is
probably more attributable to the limited return sludge rate than to the surface overflow
rate of the clarifier.

The 50-foot-diameter clarifier has separate sludge hoppers for waste sludge and return
sludge. The 35-foot clarifier has a single hopper, with a waste sludge line branching off
the return sludge piping.

Scum removal from the existing clarifiers is marginal. Excess scum accumulates on the
water surface of the clarifier. The scum flows by gravity from the sump into the return
sludge piping. However, large quantities of grease build up in the sumps.

City of Florence Wastewater Facilities Plan September 30, 1997



Existing Wastewater System 3-7

Disinfection

The secondary effluent is disinfected by chlorination. Chlorine solution is added to the
secondary effluent in a manhole near the secondary clarifiers. The current dosage of
15 pounds per day results in a concentration of about 2 mg/L, which is at the lower end of
the typical range. The 150 pound per day capacity of the chlorinator is more than
adequate to handle the maximum chlorine demand. There is no standby unit.

The contact basin is of similar construction to the aeration basin. It is an asphalt-lined
pond with sloped sides. Underdrains provide a means for lowering the water table when
the basin is drained.

The basin is adequately sized for the amount of wastewater that is currently able to flow
through the plant (1.5 million gallons per day [mgd]), but not for the peak flow that could
be delivered to the plant. A baffle divides the basin into two long, narrow (20 feet by
80 feet) parallel chambers. Although the shape is conducive to plug flow, the effluent is
drawn directly into pipes about 15 feet upstream of the downstream end of the basin,
potentially leading to some short circuiting. Collecting the effluent over a weir at the
downstream end of the basin would reduce any short circuiting.

Performance of the disinfection system is generally good as long as the effluent quality is
good. However, during high flows, the effluent quality degrades severely or some
wastewater bypasses the plant entirely. During these incidents, the coliform count exceeds
acceptable levels.

Sludge Thickening

Waste activated sludge is thickened to about 5 percent solids on a one-meter gravity belt
thickener. The waste sludge passes through a grinder upstream of the thickener. The
thickened sludge is pumped to the anaerobic digester by a progressing cavity pump. The
capacity of the thickener is more than adequate for the existing plant. It is usually
operated 2.5 to 3 hours per day.

The thickener feed system has a minor deficiency. The feed rate varies as the
concentration of the sludge changes while pumping. The change in feed rate affects the
balance of the polymer concentration adversely. This could be remedied by adding a
feedback loop from the thickener feed flow meter back to the pump variable frequency
drive. The system could then be programmed to vary the speed of the pump as necessary
to maintain a constant flow rate.

The ventilation system in the building is generally good. However, there is no hood over
the thickener. Consequently, when digested sludge is thickened, odors are present in the
building.

City of Florence Wastewater Facilities Plan September 30, 1997



3-8 Existing Wastewater System

Anaerobic Digestion

The anaerobic digester was constructed as part of the original treatment plant in 1961. It
was designed as an unmixed digester with supernatant drawoff. It has since been
upgraded to include sludge heating and mixing. The supernatant drawoff is no longer
used.

The capacity of the digester is more than adequate now that the waste activated sludge is
thickened. The organic loading rate and the hydraulic retention time indicate that the
digester is lightly loaded. The digester normally achieves 55 percent reduction of volatile
solids.

The digester is normally operated at 100 degrees F, although occasional variations occur.
Other operational parameters including pH, alkalinity, volatile acids, and gas production
are not regularly measured. There is no longer a waste gas burner at the plant.
Consequently, gas is simply vented at the cover.

The digester appears to be in good structural condition. Walls have some minor hairline
cracking, but no leakage or past evidence of leakage was observed. The digester was
drained and cleaned around 1990. The plant staff inspected interior and judged it to be in
good condition with no evidence of concrete deterioration.

Overall Performance

The overall performance of the plant is measured in terms of effluent BOD and total
suspended solids (TSS) concentrations. The monthly average effluent quality for the
period January 1993 through June 1996 is summarized in Table 3-3. The average
concentrations for BOD and TSS are about 10 mg/L, which is considered a good quality
effluent. However, the winter average is much higher, with TSS averaging 18 mg/L. The
high average in the winter is caused by process upsets and raw sewage bypasses on
individual high flow days. Such events were most notable in December 1995 and March
1996, resulting in the maximum reported monthly effluent concentrations. The process
upsets and bypasses on high flow days are a result of limited mixed liquor pumping
capacity and return sludge capacity, as discussed above in the section on aeration.

Overall, the secondary process requires major upgrades to allow the plant to meet permit
requirements during high flow periods. As discussed above, the aeration basin offers no
process flexibility or backup provisions. Multiple basins or cells will be required to meet
the Department of Environmental Quality reliability criteria. Mixed liquor pumping
capacity must be increased or the aeration basins raised to allow gravity flow to the
clarifiers. Clarifier upgrades will also be required to handle the increase in peak flows
resulting from elimination of bypasses and growth of the service area.

City of Florence Wastewater Facilities Plan September 30, 1997



Existing Wastewater System 3-9

Table 3-3. Plant Effluent Monthly Averages

Effluent
Month | BOD, mg/L | BOD, ppd | TSS, mg/L | TSS, ppd
Tan-93 12 64 5 27
Feb-93 9 45 4 19
Mar-93 6 38 4 2%
Apr-93 6 8 5 29
May-93 1 4 4 2%
Jun-93 6 ") 4 25
Jul-93 8 45 5 28
Aug-93 6 36 3 14
Sep-93 7 36 3 15
Oct-93 7 34 4 2
Nov-93 8 38 5 2%
Dec-93 9 44 5 24
Jan-94 5 21 4 18
Feb-94 6 2 4 2
Mar-94 ] 45 5 28
Apr-94 3 2 5 28
May-94 6 33 4 19
Jun-94 6 31 3 16
Jul-94 7 34 3 16
Aug-94 9 50 ] 27
Sep-94 ] 47 [ 27
Oct-94 8 36 4 21
Nov-94 7 33 [ 23
Dec-94 6 36 4 2
Jn-95 6 a4 4 2%
Feb-95 6 44 4 31